SPARE PARTS DATE: 31.05.2006
MOD. 135SH 145SH 155S

Art.-Nr. 112 455 000 112 560 000 112 750 000
up Manr 104284 104880 12316

3 Handle with support compl.

Janser

112 750 100|

Pos  Order-No Description pes
123 112750153 support 1 -
124 112750161 ~catch - 1
125 112400091 _gearwheel D = 1
126 004006030 cylinder-head screw M6*30 1
127 008111609 __special screw M5x12 1
128 022006036 Clamp sleeve D = 6*36 3
129 006708055 cylinder-head screw M8*55 1
130 013700008 ~ _hexagonnut M8 2
131 007208025 countersunk-head screw 2
132 112400088 bolt for roller wheel 2
133 015501204 shim ring 12*18*0,5 4
134 112700105 wheel D=125mm for Columbus 2
135 016900121 retaining ring D=12*1,0 2
136 004008025 __cylinder-head screw M8*25 2
137 017410008 antiturn washer  J 8, 2
subassembly survey

4 112750150 guide tube complete 1

5 112750160 wheel attachment complete 1

6 112750110 switch box complete 1

Page 3/3



